For Husgvarna Parts Call 606-678-9623 or 606-561-4983

SX 85.103-96 A

13
@ Husqgvarna

Enclosure to the spare parts list 106 20 51-98
Annexe 3ala liste des piéces détachdes 1062051-98

CHANGES ON THE MODEL 165 R

New Ref. No. Denomination Square Excluded Ref. No. Remarks

502 01 76-02 Heat guard c 502 01 76-01

732 21 14-01 Nut M5 c 503 22 20-04

501 83 19-01 Stator plate K 501 67 57-01

503 20 20-01 Screw M5 x 12 K 503 20 40-06

502 03 85-01 Shrink tubing K - new part
- Washer g 5.3 x 10 K 734 11 46-01L are excluded,
- Drive pin K 501 67 96-01 replaced by

repair Kit

501 69 76-01 Repair kit flywheel K - new part

501 67 32-01 Pawl K 501 67 95-01

502 02 68-02 Driver M 502 02 68-01

502 03 14-03 Support flange compl. M 502 03 14-01

503 22 65-01 Nut, square M 731 23 14-01

502 03 81-01 Flexible shaft M 502 01 81-01

735 31 10-00 Circlip M - new part

502 03 55-01 Transportation guard P 502 02 75-01

MODIFICATIONS DU MODELE 165 R

Nouveau N“ de réf. Designation Carreau N“ de réef. supprimé Notes

5020176-02 F:aroi c 5020176-01

73221 14-01 Ecrou M5 c 5032220-04

5018319-01 Plateau d‘alilumage K 5016757-01

5032020-01 Vis M5 x 12 K 5032040-06

5020385-01 Durite de serrage K Nouvelle piéce
- Rondelle @ 5,3 x 10 K 734 11-46-01> Remplacés par
- Goujon K 501 6796-0O1J le jeu de rép.

5016976-01 Jeu de reparation, volant K - Nouvelle piéce

5016732-01 Cliguet K 5016795-01

5020268-02 Entrafneur M 5020268-01

5020314-03 Bride compl. M 5020314-01

5032265-01 Ecrou carré M 7312314-01

5020381-01 Arbre souple M 5020181-01

73531 10-00 Circlip M - Nouvelle piéce

5020355-01 Sécurité transport p 5020275-01

13: SX 85.103-96 A

12-85

WWW.mymowerparts.com



